INDIAN RAILWAY CATERING AND TOURISM CORPORATION LIMITED
(A Government of | ndia Undertaking-Mini Ratna)

TENDER DOCUMENT

TENDER NO. 2013/IRCTC/RNP/BSP/P&M dt 26.08.13

Tender for design, supply, installation, commissioning of plant & machinery of blowing, filling
and packaging line (excluding water treatment plant) and operation & maintenance of complete
Packaged Drinking Water Bottling Plant (Rail Neer) at Bilaspur (Chhattisgar h).

Last Date and Time of Submission : 30.09.13 by 15:00 hrs

Date and Time of Opening of Tender ; 30.09.13 at 15:30 hrs

Place of Opening of Tender : Indian Railway Catering and Tourism Corporation
Limited.

12" Floor, “A” Wing, Statesman House, B-148,
Barakhamba Road, Connaught Place, New Delhi-
[...]
P& | process flow diagrams

11 Civil foundation drawings

12 Pre installation requirements

13 Install ation requirements

14 Installation manud

15 Technical literature, data sheets and equipment catalogues

16 | Calibration Report of al sensors, controllers, PLC, transmitters, indicators etc

3.15 PIPING WORK:

All air and cooling water pipe lines interconnections, fittings and accessories shall be provided
by the vendor. All pipe line shall be seam less stainless (SS-316) meeting standard
ANSI/ASME/IS 6913.

3.16 Laboratory’s equipments and instruments:

5.

All instruments and equipments required for testing and analysis as given in tender document
shall be supplied by vendor for in-house testing as per the requirement of 1S:14543-2004 for
Packaged Drinking Water Bottling Plant. In-house laboratory for sampling, testing and
analyzing as per the requirement of BIS Doc: ST1/14543/7, AUGUST 2011 or amended
thereof.

MECHANICAL

a) Alignment, lubrication, tensioning of all drives and rotating parts as required during the
installation and commissioning be carried out by the vendor strictly as per the instructors
guide/ manual issued by the manufacturer.

b) Interconnecting air and water pipe line as required shall be done by the vendor. Design and
drawing of pipe line shall be got approved by vendor before delivery of the material.

c) In case of any welding or other miscellaneous activity to be carried out for the
commissioning of the machinery, then the same need to be get done by the vendor.

d) The actua size of the line is to be decided by the tenderer as per requirements and layout
plan.

CIVIL WORK
IRCTC will carry out the necessary civil related works as per the design/ engineering details

approved by the vendor. However the vendor reserve the right to bring any suitable change/
20



modification in the said plan as deemed fit for the optimum productivity, and advise the same
to IRCTC.

Approval of Layout and design: Before starting work, approval of layout, design and routing
of pipelines shall be taken from IRCTC. Copy of Building layout indicating various areas for
equipments and facilities is enclosed as Annexure- V1II.

INSPECTION AND TESTING:

For automatic bottle blowing machine, compressor, chiller and cooling tower testing shall
necessarily be carried out at factory/ manufacturer premisesin presence of representative of the
Department. All maor items/ equipments i.e., motor in assembled condition, associated
electrical control panels etc. Shal be offered for inspection and testing at factory/
manufacturers works. The successful tenderer shall give a notice of minimum two weeks for
carrying out such tests.

The department also reserves the right to inspect the fabrication job at factory and the
successful tenderer has to make arrangements for the same.

TRIAL RUN/ RUNNING - IN - PERIOD:

After successful installation and commissioning of the blowing and packaging line, a trial run
at available production capacity will be carried out for 150 hours or 7 days whichever is earlier.
After the bottle blowing and packaging line has operated without any maor break
down/trouble, it shall be taken over by IRCTC and this shall be the date of acceptance/ taking
over.

21



PART-B

OPERATION & MAINTENANCE OF PACKAGED DRINKING WATER BOTTLING
PLANT (RAIL NEER) AT BILASPUR (CHHATTISGARH).

1.

2.0

Vendor shall provide all services towards successful Operation & Maintenance of Packaged
Drinking Water Bottling Plant consisting of the following:

R/
**

Water Treatment Plant (Make-1on Exchange, provided by IRCTC)

Bottle Blowing Plant

Bottle Filling, Coding, Labeling and Packaging machines etc.

Air Compressors

Chillers & cooling tower

Water Recycling system

Diesel Generating Set, Electrical substation (HT Panel, Transformer, power cable & LT
Panel), electrical fixtures within the process area.

All facilities (drive in racks, Fork lift trucks and pallets and their accessories) for
storage of raw and finished goods.)

Laboratory facilities for regular analysis of water samples.

Vendor shall also provide services towards -

a
b

Study of the quality of bore well water available at site.

Suggest process modifications/improvements leading to reduction in use of power, water
and chemicals during the contract period.

Exchange information on water related problems to carry out necessary modifications if
required.

Vendor shall provide following services during nor mal operation of the plant :

a

Operation, maintenance, monitoring including effective operation and management of all
facilities related to water for the Packaged Drinking Water Bottling Plant.

Conduct Quarterly review with Indian Railway Catering & Tourism Corporation Ltd.
(IRCTC) to document programs, preventive maintenance plans and to target activities
towards reducing specific cost of production of bottled water.

Work closely with IRCTC personnel to provide effective management of treatment
facilities, in terms of reliability, quality, safety, security, productivity and process
enhancement.

Provide following Technical services:

. Evaluate overall water quality,/Control norms periodically and recommend
measures to reduce consumption of power, water and chemicals/maintain
standards.

Carry out water and wastewater quality monitoring for performance monitoring
on aregular basis.

Monitoring for evaluating the performance of water treatment and machinery for
bottle blowing, filling and packaging equipment

22



31

Provide periodic weekly and monthly summary reports to management
highlighting the performance, trends, identifying the problem areas and
suggestions for improvement.

Maintenance: Vendor shall perform preventive, routine and breakdown maintenance of all
equipment included in the battery limits for maintaining the plant in good operating condition.
This includes the following:

a

Breakdown Maintenance — As and when need arises. However plant may go to
shutdown for maximum 5 daysin year due to unforeseen breakdown of machine and
plant as mutually agreed with IRCTC.

Preventive Maintenance- There shall be 30 days shutdown of the plant per annum for
preventive maintenance and sanitation. Preventive maintenance, checking and sanitation
schedule shall be as under-

Daily Sanitation/Maintenance Check- 02 Hrs
Monthly Sanitation/ Maintenance- 02 Days
Annua Maintenance/Overhauling- 06 Days

(annual maintenance shall be in consecutive days preferably in the peak winter season)
All labour and all consumables shall be provided by vendor.
All necessary tools tacklesif required, shall be arranged by vendor.

All equipments related to Packaged Drinking Water Bottling Plant (supplied and
installed by the contractor as well as provided, supplied and installed by IRCTC but
operated by contractor) shall be considered for the maintenance plan and included
therein.

List of major equipments. Mgjor list of the equipments to be maintained by the vendor is

given under.

S.No. Description Qty. Specification
1 | Water treatment Plant 1 8.5 m3/hr
2 | Water recycling System 1 3 m3/hr
3 Cooling tower pump set 2 60 m3/hr
4 MCC (Machine Control Centre) 1 440 Volts
5 H.P. Compressor and auxiliaries 1 165 CFM, 40 Bar
6 L.P. Compressor and auxiliaries 1 100 CFM, 8 Bar
7 Automatic Blowing machine 1 4000 BPH
8 | Automatic R/F/C machine 1 75 BPM
9 | Automatic wrap around labeling machine 1 75 BPM
10 | Pneumatic Conveyer 1 15 mtrs (approx)
11 | Mechanica Conveyer 1 15 mtrs (approx)
12 | Chiller 1 7TR
13 | Shrink Packaging machine 1 8 catons per

23



3.2

minute

14 | Fork lift 1 1.0Ton

15 | Cooling Tower 1 60 TR

16 | DG Set (optional) 1 400 KVA

17 | HT Panel 1 11KV,

18 | Transformer 1 22KV /440v, 400
KVA

19 | LT Pand 1 440 Volts, 1000
Amps

20 | Laboratory Equipments 1 As per IS

Set | 14543:2004

Capacity of the Plant:

Capacity of the U/G RCC Storage Tank

Capacity of the Drinking Water Treatment
Plant ( post RO)

UF permeate storage tank (FRP)
RO permesate storage tank (SS - 316)

Bottle Blowing Machines
Rinser-Filler- Capper Machine

150 m®
8.5 m%hr of product water

15 m?
75m?3

1 No., Capacity 4000 BPH each
1. No., Capacity 75 bottles per minute

Auto labeling, Packaging and other
ancillary equipments
X Storage Facility

1. No., Capacity 75 bottles per minute

For stacking and storage of 4-5 days
production stock

X Operation of plant Local panel based automatic operation

22 hrs/day (3 shifts/ day)

X Output of the Plant 72000 bottles per day

3.3  Quality of Raw Water:
Bore wells water shall be used for process plant.

Note: Treated water must confirm to standards for Packaged Drinking Water as per |1S: 14543-
2004 as well as parameter set by IRCTC within IS 14543-2004 after examining the actual
parameters of permeate water. TDS of product water should not exceed beyond 100 PPM.

3.4 Drinking Water Treatment Plant:

Water treatment plant as described below shall be provided by IRCTC( not
part of this contract). Operation and maintenance of entire plant shall be done
by vendor.

34.1 Drinking Water Treatment Plant shall be designed to remove suspended and
colloidal impurities, organic matter and pesticides if any. All other parameters like
TDS, Hardness, Silica and Chlorides shall conform to IS: 14543-2004. The

24



34.2

34.3

344

345

3.4.6

34.7

34.8

349

3.4.10

treatment scheme shall confirm generally to the process flow block diagram shown
in Annex. VII

Water Treatment plant shall be designed for local panel based automatic
operation.

Pre treated water from clarifier or Bore well water will be dosed with sodium
hydrochloride for oxidation of residual organic matter & COD and stored in a closed
reservoir in RCC lined internally with glazed tiles (constructed by IRCTC). The tank
will have a slope at the bottom to facilitate cleaning.

Water will then be passed through an Activated Carbon filter (ACF) for removal of
free chlorine.The carbon filters will be backwashed oncein a day.

The filtered water from the carbon filter shall flow into a softener for removal of
hardness before feeding to an ultrafiltration (UF) plant.

Soft water will then be pumped to UF membrane skid through 100 micron basket
strainer. The membrane will remove suspended solids, colloidal matter, dissolved
organic matter, COD/BOD, heavy metals, colloidal silica. UF permeate will be
stored in a storage tank and pumped through micron cartridge filter and to the RO
skid by means of high pressure pumps to the downstream Reverse Osmosis unit (RO
Plant) for reduction of TDS.

The permeate stream (product water) from RO Plant shall be passed through a calcite
filter for correction of pH, micron cartridge filters No. 1 (1 m) and No. 2 (0.2 m)
followed by UV and Ozonator prior to bottling plant to produce bacteria free bottled
water.

UV & Ozonator are provided to control all bacteria and produce totally bacteria free
water with shelf life of bottled water six months from the date of manufacturing with
zero bacteriaduring shelf life. Vendor to confirm shelf life.

Bottles shall be capped and sealed during filling with treated UV & ozonated product
water under hygienic condition to eliminate ingress of any bacteria during filling. All
Drinking water bottles shall be under Brand name of ‘Rail Neer’.

All the effluent streams — Carbon filter backwash, UF backwash shall be mixed
together shall be utilized for irrigation of trees & plants in railway land or shall be
discharged into the rain water harvesting pit. RO reject and softener re-generate
waste will be discharged to solar pond.

The Drinking water treatment plant shall be operated in a manner that final treated
water for packaging conformsto IS 14543-2004.

4.0 Servicesto beoffered:

Operation, Maintenance and Monitoring of the Plant for duration of 5 years. This includes
running the plant, maintenance, operation, monitoring, supply of al consumables, spares,
chemicals, membranes, filtering media, cation resin, cartridges, replacement of wear out parts
etc. & supply of technical & non-technical manpower and ensuring consistently quality &
guantity of treated product water vendor should confirm & furnish details of O&M services
along with bid.

25



5.0

Vendor shall provide all services towards successful Operation & Maintenance of Packaged
Drinking Water Bottling Plant consisting of the following:

Packaged drinking water treatment plant (provided by IRCTC)
Water recycling system (provided by IRCTC)

One No. automatic Bottle blowing machine.

Automatic Rinsing, Filling and capping machine.

Chiller Unit

Diesel Generator Set. (provided by IRCTC)

HP & LP Air Compressor and accessories

Laboratory facilities for regular analysis of water sample.
Automatic Wrap Around labeling machine,

Carton sealing machine (optional)

Storage facilities of finished and raw material.

One nosfork lift. (provided by IRCTC)

Shelf life sample and store.

Various interconnecting pipelines etc

MCC panel

Substation including HT Panel, Transformer, LT Panel (provided by IRCTC)

Vendor shall aso provide services in the contract period towards process
maodifications/improvements leading to reduction in use of power, water and chemicals during
the contract period.

Detail scope of Work:

Vendor shall provide following services during normal operation of the plant:

5.1 Operation, Maintenance and Monitoring of the PDW Bottling Plant for duration of 5
years. Operation, maintenance and monitoring includes management of all facilities
related to production of purified and treated water and facilities related to Bottle
blowing, filling, labeling and packaging.

5.2 In ayear, Plant shall be operational round the clock in three shifts for 327 production
days. No production is to be done for 35 maintenance days (24 maintenance/sanitation
days, 6 days for annual overhauling/maintenance and 5 days for breakdown
maintenance) and 3 national holidays.

53 Firm shal ensure that permeate water at 8.5 m*hr with characteristics as designed is
produced during the contract period. The bottling plant shall produce 72,000 bottles per
day (6000 cartons per day). The plant shall produce packaged drinking water in bottles
of capacity of 1 litre neatly labeled and suitably packed.

54 All raw materias required for production of PDW shall be supplied by IRCTC. This
includes mainly preform, Cap, Label, Ldpe shrink roll. Other supplies like water,
Electricity and HSD oil (for DG set operation) shall bein IRCTC scope.

55 Firm shal supply al operation consumables such as membranes/ cartridge filter
elements, filtering media, Activated carbon, resins, chemicals, coolants, lubricants, ink
for coding machine & glue for labeller etc.

26



5.6

5.7

5.8

5.9
5.10

5.11
5.12

5.13

5.14
5.15
5.16

5.17

5.18

5.19

5.20

Firm shall carryout comprehensive running maintenance /repair jobs of al equipment,
piping, tanks and other facilities within the packaged drinking water bottling plant so as
to keep the plant at rated output level. Thisincludes supply of all spares (replacement of
worn out parts except Capital spares) and maintenance consumables such as O rings,
gaskets, Gland packing Drive belts, Adhesives, wire, fuses, bulbs/tubes, indication
lamps, gauges and display units, sensors, grease and lubricants, valves in water treatment
system, switches and MCBs, fasteners, genera hardware etc.

For al equipments of the Plant, Firm shall ensure compliance of manufacturers
recommended preventive maintenance schedules/overhaul practices, which includes
replacement of spares where ever recommended. Maintain adequate documentation of
the same to know about general health of the plant and aso for information of IRCTC.
All necessary tools tackles required for operation and maintenance of the plant shall be
arranged by firm.

On need basis, IRCTC shall supply Capital spares defined in the tender documents.

The need for provision of Capital spare shall have to be established on basis of service
life, past maintenance history and that firm is not responsible for its damage on account
of faulty operation and maintenance practice. Further its fitment and commissioning will